Fendt

FARMER 307 (117/00201-01000 & 05001-99999) F117001
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC ACCESSORIES 15-000-TOC



FARMER 307 (117/00201-01000 & 05001-99999)
34194

¥619€0

Page 01-0002

Ref 2011



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0002

Item Part Number

SO~ WN

o

10
11
12
13
14
15
18

72422071

72432952

72416467
72344342
72315438
72315095
72325319

72325321
72325322

72429347

72416469
72416470
72325325
72325326
72315799
72325327
72416465

72431135

185 72325403

Qty Description

[
rwrkr 55

Ay

RPRNDOR D

Comments

ENGINE NUMBER
--> 860089

ENGINE

ENGINE NEW
<--Z117.200.010.010
ENGINE EXCHANGE
CRANKCASE
><2-8,10-15,18
HEXAGONAL HEAD BOLT
ADAPTER BUSH
PLUG SCREW
SEALING WASHER
PLUG

M30X1,5

PLUG

PLUG

M14X1,5

ENG.NO.

--> 780289

SCREW

M14X1,5

ENG.NO.

<-- 780290
BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

GUIDE SLEEVE
PLUG

ENG.NO.

--> 780289
LOCKING PLUG
M22X1,5

ENG.NO.

<-- 780290
SAFE.LOCK AGENT

Technical Specification

BF04M1012E

DIN 908 M14X1,5-ST
DIN 7603 A14X20-CU

M14X1,5

DIN 7604 AM14X1,5-A3L



FARMER 307 (117/00201-01000 & 05001-99999)
34195

S6L7e0

Page 01-0003

Ref 2012



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0003

Item Part Number

SO~ WN

~

10
11
12
13
14
15
18

19
20
21
22

50

72422071

72420749

72416467
72344342
72315438
72315095
72325319

72325321

72429347

72416469
72416470
72325325
72325326
72315799
72325327
72431135

72325338
72325339
72415943
72423137

185 72325403

Qty Description

[
Pk 55

Ay

RPRNDORDE N

NN BN

Comments

ENGINE NUMBER
<-- 860090
-->117/8000

ENGINE

ENGINE NEW
<--Z117.200.010.010
ENGINE EXCHANGE
CRANKCASE
><2-15,18
HEXAGONAL HEAD BOLT
ADAPTER BUSH
PLUG SCREW
SEALING WASHER
PLUG

30X1,5

PLUG

22X1,5

SCREW

14X1,5

BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

GUIDE SLEEVE
LOCKING PLUG
M22X1,5

GANG SHAFT

BUSH

THRUST WASHER
HEXAGONAL HEAD BOLT
M8X16

SEE BALANCER GEARS
SAFE.LOCK AGENT

Technical Specification

BF04M1012E

DIN 908 M14X1,5-ST
DIN 7603 A14X20-CU

M14X1,5

DIN 7604 AM14X1,5-A3L



FARMER 307 (117/00201-01000 & 05001-99999)
33869

\\ 3
\v::\ ~
S
/X SR

P
s HE—CD-
(S

A
= >
~

HE
~

—
(==
Ay

033869
N
{

v

Ref 2013 Page 01-0004



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0004

Item Part Number

72420736

72604524
72435954

[EnY

72416467
72344342
72315438
72315095
72325319

SO~ WN

~

72325321

8 72429347

10 72416469
11 72416470
12 72325325
13 72325326
14 72315799
15 72325327
18 72431135

19 72429813
20 72325339
21 72415943
22 72423137

23 72420773
24 72420774
50

185 72325403

Qty Description

e

[
rwrkr S5

Ay

NN BN PFRPNRMOOPR D N

e

Comments

<--117/0301 --> 117/0400

<--117/8001
ENGINE NUMBER
--> 1065576

ENGINE

ENGINE NEW
<--Z117.202.010.010
ENGINE EXCHANGE

REMANUFACTURED SHORT BLOCK ENGINE

CRANKCASE
><2-15,18,19-24

HEXAGONAL HEAD BOLT

ADAPTER BUSH
PLUG SCREW
SEALING WASHER
PLUG

30X1,5

PLUG

22X1,5

SCREW

14X1,5

BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

GUIDE SLEEVE
LOCKING PLUG
M22X1,5

GANG SHAFT
BUSH

THRUST WASHER

HEXAGONAL HEAD BOLT

M8X16
LOCKING PART
LINE

SEE BALANCER GEARS

SAFE.LOCK AGENT

Technical Specification

BF04M2012C

DIN 908 M14X1,5-ST
DIN 7603 A14X20-CU

M14X1,5

DIN 7604 AM14X1,5-A3L



FARMER 307 (117/00201-01000 & 05001-99999)
33869

\\ 3
\v::\ ~
S
/X SR

P
s HE—CD-
(S

A
= >
~

HE
~

—
(==
Ay

033869
N
{

v

Ref 2014 Page 01-0005



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0005

Item Part Number

SO~ WN

~

10
11
12
13
14
15
18
19
20
21
22

23
24
50

72420736

72604524

72439796

72604524

72609289

72416467
72344342
72315438
72315095
72325319

72325321

72429347

72416469
72416470
72325325
72325326
72315799
72325327
72431135
72429813
72325339
72415943
72423137

72420773
72420774

185 72325403

Qty Description

[
N P PR EH

NNANRFPFRFERPNMNDRAOR A

Ay

Comments

ENGINE NUMBER
<-- 1065577

ENGINE

ENGINE NEW
-->117/9967
<--Z117.202.010.010
ENGINE EXCHANGE

REMANUFACTURED SHORT BLOCK ENGINE

-->117/9967
ENGINE

ENGINE NEW
<--117/9968
<--Z117.202.010.020
ENGINE EXCHANGE

REMANUFACTURED SHORT BLOCK ENGINE

<--117/9968
CRANKCASE
><2-15,18-24

HEXAGONAL HEAD BOLT

ADAPTER BUSH
PLUG SCREW
SEALING WASHER
PLUG

30X1,5

PLUG

22X1,5

SCREW

14X1,5

BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

GUIDE SLEEVE
LOCKING PLUG
GANG SHAFT
BUSH

THRUST WASHER

HEXAGONAL HEAD BOLT

M8X16
LOCKING PART
LINE

SEE BALANCER GEARS

SAFE.LOCK AGENT

Technical Specification

BF04M2012C

BF04M2012C

DIN 908 M14X1,5-ST
DIN 7603 A14X20-CU

M14X1,5

DIN 7604 AM14X1,5-A3L



FARMER 307 (117/00201-01000 & 05001-99999)
31619

ﬁqﬁs
\._-
-
G
f7;
m@%_
4& .f
e.h /..l\ O \-’_- ~%
Y00 S VT Y r
N O h&.hdn AL Lt
vl WA, L7 i
J&’.%Q\- ﬁl\.ﬁ%— .I..I.A1|I~II~\ ﬁmw.”.lﬂu 4~.f
#ﬂ(TI\I...\lHI AP it S~ '4 &)
NI \u’i'f’d—‘\a\\lf‘.f f.’ —eof W e/
&I/ s .V.lt /Ilkl Jlﬂff ~_f

6191ED

Page 01-0006

Ref 2020



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE Page01-0006
ltem Part Number Qty Description Technical Specification
Comments
BLANKING PARTS
2 72315799 1 PLUG DIN 7604 AM14X1,5-A3L
NOT NEEDED WITH AIR BRAKE
3 72315094 1 SEALING WASHER DIN 7603 A14X18-CU

NOT NEEDED WITH AIR BRAKE



FARMER 307 (117/00201-01000 & 05001-99999)

33868

89BEED

Page 01-0007

Ref 2022



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0007

Item Part Number

2 72315799
3 72315094
7 72315088

8 72323677

Qty Description
Comments

BLANKING PARTS
<--117/0301 --> 117/0400
<--117/8001

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER
1 PLUG

Technical Specification

DIN 7604 AM14X1,5-A3L
DIN 7603 A14X18-CU

DIN 7603 A10X13,5-CU



FARMER 307 (117/00201-01000 & 05001-99999)
432327-M-1

X
- R o 1Y,
AN TR 2 TN A eEs A
- % Yy Sy &= Lo~ epr s
I Jhir . SFan Py o ™
AT Y SNBSS € e
(R .5),‘ {-)‘f:\\ \\,._”) ﬂ\ o% - ’?’,h
I I AN NP
Aol f22-The P g N TR T,
,.,.z,jy‘/ Y 1/\.\%[1 i *\]o S =% ‘)
£
. - ,/'1\‘,\\ Y J\Jf‘\ ~.0 Yaﬁ o !
e "‘/.b ’ l‘ Pl e ~¥ \\J:I A : o S
el R SRYOME, o N
e - R B S Y] 1 ~ A
- - [T N M Ja\‘\ el it Lo 2.
- Phe \ o0 V] R DN Y Y o 2 o
T, L AN RSN LI IS
v < 7 0, ~d N O - oo
- ~ &, s Se 1O {77 <1 H
~ 'Ll LA ~ T e N ] % ! /q' i 1
< ~ st ~ ~ R AU~ i
" ~. NN g, AN N
~ o - ?é T, o S NS A O‘)
~ - ~ o~ "?\N 4  ande
~ e ~. ~. 74 ! "" /5/ ]
~ ~ S S~ !Q [ Mo a2y
~ N 0 ~u i o 2 1
-~ ~ Nl MY i ="
~ ~ A RN R
Ss Y. T 3z %1 /Q: =
“~o ~. SN PP
> o N — 185

N\

432327-M-1

Ref 2029 Page 01-0008



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0008

ltem Part Number Qty Description Technical Specification
Comments

BLANKING PARTS

1 72627515 1 COREHOLE PLUG
2 72315088 2 SEALING WASHER DIN 7603 A10X13,5-CU
3 72323677 2 PLUG
4 72631860 2 SLUG
185 72325403 1 SAFE.LOCK AGENT



FARMER 307 (117/00201-01000 & 05001-99999)
30094

1600€0

Page 01-0009

Ref 2047



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0009

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
<--117/0201 --> 117/0300
<--117/5001 --> 117/8000

1 72325334 1 PISTON COOLING JET



FARMER 307 (117/00201-01000 & 05001-99999)
30094

1600€0

Page 01-0010

Ref 2049



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0010

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
<--117/0301 --> 117/0400
<--117/8001

1 72415140 4  PISTON COOLING JET



FARMER 307 (117/00201-01000 & 05001-99999)

12057

1,
- #\l‘v\
S Y
\R. /)
’ 2
~._~
1
~Z
ll..\ h
~fu
AN
L NN |
ot N~
~/

4602

Page 01-0011

Ref 2056



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE Page01-0011
ltem Part Number Qty Description Technical Specification
Comments
INTERM. GEAR WHEEL
1 72325335 1 GEAR WHEEL
2 72315658 1 HEXAGONAL HEAD BOLT DIN 933 M8X35-10.9
3 72325336 1 PIVOT



FARMER 307 (117/00201-01000 & 05001-99999)
31896

9681€0

Page 01-0012

Ref 2065




Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0012

ltem Part Number Qty Description
Comments

BLANKING PARTS
ENGINE NUMBER

--> 10420791
1 72326910 1 COVER

NOT NEEDED WITH AIR BRAKE
2 72415315 2 HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
3 72325401 1 SEAL

Technical Specification

M8X20



FARMER 307 (117/00201-01000 & 05001-99999)
41018

o o
/ o A
e Sl s
o /L\ P 7 mﬁ,f, — RN
Y - [ T L
<~V e < ’ T N
G e o S AN
\\\M \,\ RN 00/ < /\,v/ /L/
/ Y . N ~. \
oo ST
g [N . Y )
\O \ j A0 ﬂ(,, A N O O/\v‘\,
- (RN S ~_Ja —
ARV ENSSE TG RN ® <,
O N 2R e g,
) R o R N e
e/ 2 , - /
i\oﬁ _ @\ (o / g\|\|ﬂj \\\Qr\dﬁﬂ%\w\
S DR \JN AN ﬁ%i
N4 C\v e \ N B
/o\)okidfm\\ 9 \\G\S\vﬁﬁio\ —
b N ! \(\\\[ My e
Y YN \\ q& IWV\\ @
/ /\\O/V/\ o \K ﬂ\‘¥\\m HH\\\\\J X
72y w \AJ\\ \\U J\W\df\ e\ o
/ \\J\ \b
/ol \0 / \
= \\ s .
1 7
o e a2 o™

8L0Ly0

Page 01-0013

Ref 2066



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE Page01-0013
ltem Part Number Qty Description Technical Specification

Comments
BLANKING PARTS
ENGINE NUMBER
<-- 10420792

1 72325401 1 SEAL

2 72439814 1 FLANGE
NOT NEEDED WITH AIR BRAKE

3 72374423 2 HEXAGONAL HEAD BOLT DIN 933 M8X20-10.9A4C

NOT NEEDED WITH AIR BRAKE



FARMER 307 (117/00201-01000 & 05001-99999)
30097

DD SN 185

o
o~
=3
=3
~™
=

Ref 2074 Page 01-0014



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

CRANKCASE

Page01-0014

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72325337 1 COREHOLE PLUG
185 72325403 1 SAFE.LOCK AGENT



FARMER 307 (117/00201-01000 & 05001-99999)
31426

GEE

Page 01-0015

Ref 2083



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

MASS BALANCER GEAR

Page01-0015

Item Part Number

72325338
72325339
72415940
72415941
72423136

GORrWNPF

72415942
72423137

~N O

8 72315643
9 72315086
10 72415943
11 72423138

12 72415945
185 72381391

Qty Description

P NDNN NN NNNBEDN

Ay

Comments

ENGINE NUMBER
--> 860089

GANG SHAFT

BUSH

PIVOT

GEAR WHEEL
COUNTERSUNK CAPSCREW
M8X45

FIXING SHIM
HEXAGONAL HEAD BOLT
M8X16

HEXAGONAL HEAD BOLT
SEALING WASHER
THRUST WASHER

SEAL

7X1,5MM

PIVOT

THREADLOCKER

Technical Specification

DIN 933 M8X10-8.8
DIN 7603 A8X11,5-CU

LOCTITE 243 10ML



FARMER 307 (117/00201-01000 & 05001-99999)
33867

P
P NN
"4:959 ~\§\
P 5N
P @‘——7/'-55’ \n\\
X /,\\,‘\:Sj S /N° s\\
,’/, \\: ) K’_kgjﬁ ~—=r "Sc':‘\\\
~ 4 22585 2
I S I N L LT Al
W U4 l\\_,\ T Y 2SR (&) A P
TR N Sde & AR 34
LL’\ y W'\\\JQ'_\J DIRAL I CEN TN "p{"
- R PNt
I PANEEEN 1N N ? !
g’ "1 A\‘Jﬂ"\‘ .‘gfa '
Iﬁ[/ PR ~ L) DAL 1 2 m (\
SRy . s YPETA o N
I:",'Il' PoapTs8 Nl ~(‘;\|0\ - A
- ol ees AN "3a %% o o,
LAy L & DAY B ]
N o TN N 1 'n o s N "I
@ LT PN Sds, pn s 17y o
\:::::;I. \‘\;‘ | \%"’,” ;I/I’ /<’ g
~ N :‘U’é,a g0l 1 s ,"L %d
s \4$\f°| &7
v N NID o f ozt
%) S e 12
R T RS =
R Y

=
[¥=3
W
m
m
=3

Ref 2085 Page 01-0016



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

MASS BALANCER GEAR

Page01-0016

Item Part Number

g b~ w

[y
Roowoo

50

72415940
72415941
72423136

72415942
72315644
72315087
72423138

72415945

Qty Description

P NN P NDNN

Ay

Comments

ENGINE NUMBER
<-- 860090

PIVOT

GEAR WHEEL
COUNTERSUNK CAPSCREW
M8X45

FIXING SHIM

HEXAGONAL HEAD BOLT
SEALING WASHER

SEAL

7X1,5MM

PIVOT

SEE CRANKCASE

Technical Specification

DIN 933 M8X10-8.8A3L
DIN 7603 A8X14-CU



FARMER 307 (117/00201-01000 & 05001-99999)
40851

137

158070

Page 01-0017

Ref 2092



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

Page01-0017

PUMP DRIVE
Item Part Number
1 72601858
2 72325343
3 72325344
4 72325345
5 72325346
6 72323713
137 72325407

Qty Description

1
1

2

Ay

Ay

Comments
INTERMEDIATE FLANGE
SEAL

95X3,55MM

TORX SCREW
M8X30

GEAR WHEEL
TORX SCREW
M10X30

NUT

SAFE.LOCK AGENT



FARMER 307 (117/00201-01000 & 05001-99999)
41019

o~
=
=
[=

Ref 2101 Page 01-0018



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

OIL FILLER

Page01-0018

Item Part Number

AWN PR

(&)

72325400
72325401
72325402
72415315

72325412

Qty Description

e N

Technical Specification
Comments

OIL FILLER NECK

SEAL

DISC

HEXAGONAL HEAD BOLT  M8X20

M8X20

FILLER LOCK



FARMER 307 (117/00201-01000 & 05001-99999)
30100

030100

Ref 2105 Page 01-0019



Fendt

FARMER 307 (117/00201-01000 & 05001-99999)

F117001

SET OF GASKETS

Page01-0019

Item Part Number

1

72325347

Qty Description

1

Comments

ENGINE
<--117/0201 --> 117/0300
<--117/5001 --> 117/8000

SEAL KIT
WITHOUT CYLINDER HEAD GASKET



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/fendt-farmer-307-117-00201-01000-05001-99999-tractor-parts-catalogue-manual-instant-download-part-no-f117001/



